replacing the starter on mule 610

You search Auto repair manual PDF replacing the starter on mule 610, if there are search results will appear below. If search results do not exist, please search by others keyword.



  replacing the starter on mule 610 Direct Download speed 5282 Kb/s

  replacing the starter on mule 610 Full Version speed 6162 Kb/s



KTM Starter Gear Maintenance Instructions

0

Filed Under (KTM) by admin on 26-11-2010

download
Checking the electric starter motor for wear -Check Bendix 1 for smooth operation and signs of wear. -Check the sprocket of the electric starter for wear and radial clearance. -Replace O-ring 2 of the electric starter. -Replace gasket 3 . -Check starter idler gear 4 for smooth operation and wear, check that the bearing bushings are seated firmly. Electric starter motor – checking for and adjusting play -Mount the electric starter and the starter idler gear. -Mount the tighten cover 5 . -Move starter idler gear 4 back and forth in the direction of rotation, the maximum play may not exceed half the width of a tooth. -If play is larger, cover 5 must be removed and as many shims 6 with a thickness of 0.10 mm as necessary must be added to eliminate all play. Then remove one shim again. -Check the play again; the maximum play may not exceed more than half of the width of a tooth. 1 2 3 4 5 4 5 6

Kawasaki Mule Roof 600, 610 and 4010 Trans Crew, Roof Installation Manual

0

Filed Under (Kawasaki) by admin on 02-05-2012

download
INSTALLTION INSTRUCTIONS – Mule 600/610 (4010 Trans skip to pg 4) 1. Place Roof Panel on top of UTV Roll cage and center front to back, and left to right. 2. Using Figure 1 Below – place UTV Roof Mounting Brackets around roll cage bar and using a marker, mark the position of the holes needed in the roof for each Roof Mounting bracket . Figure 1 Copyright 2007 DiamondBack Automotive Accessories, Inc. Page 3 3. Next, remove the roof from the roll cage and using a drill with 1/4″ bit, drill holes using the marks as a guide. 4. Cut (4) 3″ strips of adhesive foam and apply to roof in where mounting brackets are positioned to prevent roof rattling once mounted. Foam should run in the direction of the roll cage as shown in Figure 1 above. 5. Next, reposition the roof on the roll cage according to step 1. 6. Prior to attaching the roof mount brackets, cut the remaining adhesive foam in half and apply one section to the roof in the center of the roof where roof and each roll cage bar meet as shown in Figures 1 above. If additional tape is required to prevent rattling it can be purchased from any hardware store as window sealant foam tape. 7. Next, attach the roof mount brackets according to Figure 2. Use channel locks or pliers to hold top of carriage bolt and turn nut with 7/16″ socket.

Kawasaki MULE 600 / 610 SNOW PLOW INSTALLATION INSTRUCTIONS

0

Filed Under (Kawasaki) by admin on 25-10-2010

download
1. PRELIMINARY: 1.1 Remove the six 6 mm. screws and plastic skid / splash shield from the bottom front of the vehicle frame. (These bolts and plastic skid / splash shield will not be reused snow plow mounting frame installed onto the vehicle.) 1.2 If the vehicle has the Kawasaki optional brush guard installed, it will have to be removed and then reinstalled after the snow plow mounting frame is installed. (The brush guard will fit with the snow plow mounting frame installed first.) 2. VEHICLE MOUNTING FRAME 2.1 Position the vehicle mounting frame (13) under the front of the vehicle so that the six holes (with pipe spacers) line up with the six 6 mm. threaded holes that the plastic skid / splash shield was attached with and the upper plate is through the large oval hole in the vehicle plastic fascia. Fasten loosely using 6mm. x 1.0mm. x 30mm. bolts (33) , 6mm. lock washers (35) and 6mm. flat washers (34). 2.2 Place a 5/16″-18 “U” bolt (36) around the front cross tube behind the plastic fascia and through each set of holes in the flange of the upper plate of the vehicle mounting frame (total of two “U” bolts). Fasten loosely using 5/16″flat washers (41), 5/16″ lock washers (40), and 5/16″-18 nuts (42). 2.3 Install a 5/16″-18 “U” bolt (36) around the lower frame tubes and through each set of slotted holes in the lower plate of the vehicle mounting frame (total of four “U” bolts). Fasten loosely using 5/16″ flat washers (41), 5/16″ lock washers (40), and 5/16″-18 nuts (42). 2.4 Tighten all the fasteners holding the vehicle mounting frame to the vehicle starting with the 6mm. bolts

Kawasaki Mule 610 Windshield Installation And Operations Manual

0

Filed Under (Kawasaki) by admin on 25-10-2010

download
Seizmik Hybrid Roof Frame Kit Contents: A. Windshield Mount Top Brackets and Hardware (2) B. Windshield Clamps and Hardware (2) (not shown) C. Windshield (1) (not shown) A B C D E F G H I J K L M Note: All hardware and brackets may not be shown in this view. Windshield Top Mount Hardware Includes: A. M6x22mm Socket Head Bolts (4) B. M6x12mm Socket Head Bolts (4) C. M8 Standard Flat Washers (4) D. Compression Sleve (2) E. M8x18mm Socket Head Bolt (2) F. Windshield Stay Assembly (2) G. 1.875″ Bar Clamp Half (4) H. Windshield bracket (2) I. Windshield clamp plate (2) J. Windshield clamp gasket (4) K. M6x25mm hex head bolt (4) L. M6 flat washer (8) M. M6 hex lock nut (4) Windsheild Lower Clamp Hardware (not shown) Includes: A. M6 x 40mm Zinc Coated Hex Head Bolt (2) B. M6 Standard Flat Washer (4) C. M6 Zinc Coated Nut (2) D. M6 Wide Flange Nut (2) E. 2″ Tube Clamp (2) F. 2″ Rubber Grip Strip (2) 3 Installation Instructions: Use the passenger side clamp to ensure proper positioning. The clamp should be positioned as shown. The driver’s side clamp should be even with the passenger’s side

2005-2007 Kawasaki 610 Mule Winch Mount Installation Instructions

0

Filed Under (Kawasaki) by admin on 25-10-2010

download
1. Remove the plastic lower front cover. 2. Remove the two bolts on the left side mud shield that connect to the frame for easier access. 3. Install the winch to the winch mount using the hardware supplied with the winch. 4. Install the winch and mount per the illustration using the provided U-Bolts, flat washers and nuts around the frame tubes and through the mount. Tighten all nuts and bolts securely. 5. Install the roller fairlead to the winch mount using (2) 5/16″ x 3/4″ bolts and 5/16″ nylock nuts provided. (Rollers should turn freely. NOTE: Bottom roller may need to be removed to run wire rope through. 6. Using the instructions provided with the winch, wire accordingly. 7. Reinstall the two bolts from the mud shield. 8. Reinstall the plastic lower front cover. NOTE: For some winches, this cover may need to be trimmed so it does not rub

Related Item : where is the winch wire on a kawasaki trans mule (1)winch installation on a 2011 kawasaki 610 mule (1)